ELECTRICAL

PART QUANTITY
GROUP NO., NAME, and PART DESCRIPTION Al et

7.810 - OVERDRIVE KICKDOWN SWITCH TO GOVERNOR CABLE

R L e e n s e s ol e m e e e eTa als (= el s s mlan ra w iR L LIS 5 1 1 -
Terminal ..sccsscsgacssassanasrarsssrassnnnsa ssrnssansnmers -2U01214 1 1 -
Sleeve, 9/64" I.D. X 1" s.uvacecnncnaanaas assssasassanssnas 200098 1 1 -
7.812 = OVERDRIVE WIRING HARNESS

Harneﬂﬁ TR R EE R B R R R R R R BB B B R RN B E N MR E RE R R EEFEEEEEEEE 201612 1 1 =

Clip fon TransmiSsSion) .c.esesssssscesssassessssassnssnss 201758 1 1 -
Sleeve, 3/16" I.D. % 1" .....n-n. B A G Ol O 00 0 O ceass 200827 4 4 -
SleEvE. &fﬁ4" I.D. X 1" sussssasatsasrannnmanmens R RS R 200998 10 lu -
Clip - " B W EEEEEEEFE L BE N B B BN BE AE BCCN N O BL B HU BB R B R L e @ ERRF R R RS 2“1514 1 1 —

Screw, No. 10 - 12 x 3/8" Rd., Hd. S1l. TAP. seseassonnnss 211 1 1 -

CLUTCH and CONTROLS

8.100 - CLUTCH DISC

Disc (includes Facings) ..seeceesescneass el e e e e a e e s 220D 200
Facing BHBE cucvranrrersnesssas T T T 200201

e

8.105 - CLUTCH PRESSURE FLATE

Plate (includes CQVE‘I‘) R A N R R 200204 -
Bolt, 5/16" - 18 x 7/8" Hx. Hd. SPecCs susserssrasssassas 200169
Iﬂnkwasher, EKIE" BY- N R ] T I AR 191

@ o=
& J o
==

8.110 - CLUTCH PRESSURE PLATE

D L P ra PATSATe  felale [rie el Folm m alaYaln(a wix¥ate nfalutulal=ie i el e]s et et imle s 200205~
Spring e E E R E AR oW E R E R E R N N N N 2{}02&6
Cover A E EE R E R R R R R B EE B E B EEFEEEEEE R EE RS EESE RN E 2ﬂn213

L
[
oo

8.115 - CLUTCH RELEASE LEVER

Lavar ....sc.. G s EEE SRS EEAEEEEEEEE AR e ceasasnass 200207 3 3 3
Pifl cuscssnsssssrsssnansssssnmnnns “'s s ala nmeinmsenansssne 200209 3 3 3
EPI':LII-E BEs L om e EE e T R A A A A N ] 200212 3 3 3
2 o T e T EEEEEE] 200208 3 3 3 J
3 3 3 |

Byebolt and Nut ..ccaussaccsansnarrsasnnnssnns cersansass 200210

8.120 - CLUTCH RELEASE BEARING

Bearing and Sleeve (includes Blades) .......eccesssscsansss 200214
B DT L L e e e ae e s oTalu s alels sTe e s winlalmiwlels u S elalelvia + s A SO0 LT,
Blade, up to Serdial F47-11029, EL1O00-18989 ,..ueeceeseas van. 200259
Blade, after Serial F47-11029, KI100-18983 ........ccieeseess 202048
Cotter Pin, 1/16" 2 1 3/8" .c.ieerccnccsss aalutulela wintenle uinln e iielela 472

[ ]
o -]
W b b2 kY e

8.135 - CLUTCH RELEASE FORK

Fﬂrk T e E R RN 200215 1.
Set Screw, 7/16" - 14 x 1 1/8" S8q. Hd. Drl'd. .......... 200216 1
Lockwire, 1/328" x 3" . c.uciiensssarssrsssssssnsscnannnnn =—==—=—— *

D e o ta e e Vels e« alalala ] als [« al = atalnsnlatn o v rle o alutrib]= (rlsle [ayatafaieiolataias QB 0031 1

W
[

* As required Utha in WS,
—dT




CLUTCH and CONTROLS

PART QUANTITY
GROUP HO., HAME, and PART DESCRIPTION NUMBER FAT  F47C  KiOO
8.130 - CLUTCH HOUSING
Housing (includes Bushings) ..... A s b P T o 2% e e e . 200124 1 1 1
Bolt, 3fB” - 24 x 3 9/16" Hx. Hd. Spec. ..| thru End|... 200125 2 2 2
Lockwasher, 3/8" Med. ...eceecsncacrsaseesPlate andf... 192 2 2 2
Nut, 3/8" - 24 HE, ,.asrassasrasassssrsaaa) Housing L.., 188 2 2 2
Bolt, 7/16" - 14 x 1 1/2" Hx. SOC. ... } {...,.. 575 2 2 2
Fociwasher B T/16 bmed oot e e nLog BLOCI | et s 193 2 Z a2
Bolt, 3}3“ - 16 x 7}8" Hx. Hd. ... AThEO O 268 3 3 3
Lockwasher, 3/8" Med. eernianatit o End Plate’ll 192 YT g ]
Bushing, Clutch Release Bearing Shaft ....viecusescssnsases 20086 4 4 4
L e T s Tt a e fulala = sls (4 ala el 4 olulu e s aleluislsl s]a s nla ] nin s n s s u alalatalnalalsln s Hlnin e NS L OD 2 2 2
8,135 - CLUTCH HOUSING PAN
PAN s usss 412 e b e e Tel+Te el e ThlaTal el el or e + T O B S A e O B e e B e 200174 1 1 1
BO 1L ARRE R0 Sk SN o s SRS 179 6 6 B
Iﬂﬂkwﬂ.sllcrr 1};4" HEd R EE R R RE R R R R R R EE RN 19“ E‘ ﬁ E
£.140 - CLUTCH PEDAL
pEdE-l- AR Rk kAR RR R EFFEE R RE R R Rk R R R R R R R R R R W EQIDEE 1 1 1
Bolt, SHE" - 16 x 1 le" b g b S S R O i T MR 2 alate 1B2 1 1 1
Lockwasher, 3/8" Med. ...evscsscscrtossssssnasnasronnssa 192 1 1 1
Pad, Rubb®er .sscssccssssssans L I I esessnssas SO0220 1 1 1
T o oy e T T2 [a Tl A aTal} e ([ a8 T %18 % B AAR AR b . 200221 1 1 1
8.145 - CLUTCH PEDAL FLOOR PLATE
Plate, UPPer ...ccurves Sl lntale isTag el sl = nyalm|nler ule sl ninfarale niele mieienlsTe n ek p kLA OB0E 1 1 1
Plate, LOWET .scussssrannaannnn Valalaleteleleluinteintelntslsulele oie e ulelsin s rarshanr SN0 T, 1 1 1
Bolt, 1f4" - 28 x EKS" Rd. Hd. 51., up to Serial F47-
2834, FI00-4166 ..civeennsnccnstsssasssnnpganasassnana 302 5] - 6
Bolt, 1/4" - 20 x 9/16" Hx, Hd., after Serial F47-2834,
Klﬂﬂ-‘ilﬁﬁ- L R I R RE] A s B Em e mE s s 394 E 6 E
Iﬂck“rnSherj 1f;4lr Extl Tpﬂth L B B B B N B R A B B L B BB I B B O R R ETQ E ﬁ E
GASKEL susarsssttsstrsnssiranrnarnsnasnssntssymsnennsnasnass SO0D0E 1 1 1
8.150 - CLUTCH PEDAL ARM
ATT ;s s vmsmmsnsnntoansmaensssdsssdddsssss PPy 1o e o e o e e e L T e 1 1 1
Key, 3716 x 3/4" Woodruff No. 9 ...cvsssssscnsnsassannasn 194 1 1 1
Bolt, 5/16" -~ 24 x 1 3/4" Hx. Hd. sevecsevess SOA00GO00C . 184 1 1 1
Lockwashery, 5/16" MBd. ..eesesmesnsssscasssssasaassarnan 240 1 1 1
Nut, 5/16" = 24 HX. .euvusensn u [g1als]eleTulalaa Rutn u e lala mbululolae ey ire e 189 1 1 1
Thrustwasher R RE R R R R FE R e B R AR RN e EeE - = - - w L 2“0223 1 1 ].
8,160 - CLUTCH PEDAL SHAFT
Shaft (includes Lever) up to Serial F47-3695, K100-5905 ... 200226 1 - 1
Shaft (includes Lever) after Serial FP47-3695, K100-5905 ... 201886 1 1 1
BN T e (e = fatn (nlnin farmnfaln e fu nfafntafatalafeTalata ot gtarararta aTara e et e a et e e ats 200227 2 2 2
Tl-irus-t’washer RS EFEEE SRR EEERFEFE R RS R R E Rk oraE R - 20&2’23 1 1 1
ﬂiler’ 1]""1..” - 23 LEUL R B N TR EEERFEERFEREREREEREREE SRR R 2°2121 I. l 1
8.170 - CLUTCH PEDAL CROSS SHAFT 3 ;
Sh&ft AR FRE R R E R R R e R R R SRRSO SRR E RS RS S EDGZZB l 1 1
B LRI oA e A S e Lo G0 CILOh O DD O I O OO 0 i O EL el O e e weeee 200234 1 1 1
Ee‘a‘t LU R U B LN BN R B EE R SRR EREEREE R E R AR RE R R R EaaE e 200235 2 2 E
Lt b ULE

=i 3=




8 CLUTCH and CONTROLS

GROUP NO., NAME, and PART DESCRIPTION R (T e

8.170 - CLUTCH PEDAL CROSS SHAFT (CONT'D.)

wnsher CRC B B I B I B I I B R R B B B R R R R B R B R AN BE B BN N L N BCRE R RN R B R B O U B B R B B RE R A 20ﬂ233
Dust Seal .soveessnss Tl e n e ta n aTe a talalale] aha e a o a aale e e s s elrlnals einsins bl 230l
O e A T T o aia a el ta s s aln = e mla el a v e mi= = oix el renrnan=- 202121

|l o I ]
2]
b D

8.175 - CLUTCH PEDAL CROSS SHAFT PIVOT

Pivot {(Inner and Outer) ....eevacsssssrscscssnsnnassnsnnn==s 200231
Iﬂckwasher, Tflﬁlr Hed' " EEEEEm LI B B B B LI B B O B N R B B R B O 193
R T 16 FEW ) Ry T et s oo s WAL RIE LRUEL 5 Sliiy g

= S ]
=R e i
b b b2

8.180 - CLUTCH PEDAL CROSS SHAFT PIVOT BRACKET ' 8

Bracket, INNEI ..cuissassssasssasnsasssssansnnnssarss sesaesnes 200232
Bolt, 5/16" - 18 x 3/4" Hx. Hd. ....... T AT 183
mﬂkw&sher, 5}"15” Med. iivssssnsstsssssssasssnsnssassanne 240

Bracket, DUtBr ...avsssasasrrsssassanssnnssa T C Cr s 1 vanaa 200236
Bolt, 3/8" - 24 x 3/4" HX. Hdy vvevvvevnaronnens ey 439
Iﬂﬂkwashcr, 3‘{’3" Hﬂd. R EE R EEE R T EEREEE] "R EEEEEREEEREE] 192

B b3 L2
b3 b3 e Lo B
b b =

8.185 - CLUTCH PEDAL ASSIET SPRING LINK

Link "mEEE RS E RS LR R I B ) LA B B ] LI B I IR & homER Rk FF R R AR R 21]1371
R S o OO oo S0 O o0 GO0 B DO U O O O R IO OO OO e e e L b ]
Flatwasher, SDOC. sceerecsncananenns ey aTatae aresssasae 201370
Hl.l‘t., 5;16" - 24 }{:{; Lt- Thiﬂk LRI R R I R R EE R R R R RN 333
Eyebolt ....ses-. FadssaLa s Eaa e R D& T lala i ialaa u e nlaa n e n e eRalals ale aTalatie g c) L)
Flatwasher, 23/32" x 1 3/8" x 1/16" S5pec. sesserenr-an.- 201372
Spring Retainer, 9/16" ........ Y PR A iresssasas 202138

L e N
B3 B b et el e et
(SRR

8.190 - CLUTCH PEDAL ASSIST SPRING ANCHOR

Anchor, up to Serial F47-1695, EK100-1834 ..... srssasensasns 201140
RO L3 Bl S AR Sl o P SR T M e ot ey el S S e 389
Lockwasher, 3/8" Med. cuuicuvansscasrsasnnsnsnnsnssnnnns 192
e SO o B T e e e OO e A R P e R DI Y 188

Anchﬂr. after Eeriﬂ.l F4T""16951 Elﬂﬁ-lﬁa‘i R Em R kR kR R R W R R 201373
Lockwasher, 3/8" Med. ...ccevansuassrassnnanssrsnnasnssns 192
Nut, 3/8" - 24 HX. couvvvnnrrorosrsnnrarnoroscsssosranss 188

o R R B
1
o R be b

[ |

8.195 - CLUTCH ADJUSTING ROD

Eod R AR AR R E R R EE e R e R R dE R R Rk E kA R REE R R RA R 2“(:237
cﬂtter Piu’ afsz” x EKB" CRCRE N B BE N CBC BE I B B O L B L L L L 139
Ll:u:.k:nut, 3;3"—24 Hifu wasnsssmssassssssnsnmmnnnssannassnssn 188
ClevViS sevssarassnarsrasansesssnnnnsssnasanman sssssnsareens 200238
clﬂ“ris pin. a’fﬂl1 x3f41r @ RE R R ERE R R R REERR SRR 20“239
CottertDinta/ 3ol s a e suinhieie s oy e L. 139

O
[l e e ]
e e

8,198 - CLUTCH PEDAL LINKAGE ANTI-RATTLE SPRING
e o O e O i C e T ) DA R e i i I e R S SRR 201143 1 1 1

8,199 - CLUTCH PEDAL RETURN SPRING
D T L T e a e e aln = n i i lwiwlaielala e Tl (aln mpa e 20 180T 1 1 1

it b L5

—dd-




	kfpm120042.jpg
	kfpm120043.jpg
	kfpm120044.jpg

